Village of Newberry
Phase | — Wastewater Improvements

Michigan Clean Water State Revolving Fund Project Plan
Volume 1 — Report Body (DRAFT)

21-0321

March 7, 2022

8c2ae
‘ architecture - engineering

1211 Ludington Street
Escanaba, M| 49829



CWSRF Project Plan

E ( ZO e Phase 1 — Wastewater Improvements
—

Village of Newberry

architecture + engineering

TABLE OF CONTENTS
LIST OF TABLES ...ttt ettt ettt ettt ettt e ettt e e ettt e e e e bttt e e e ab et e e e abe e e e e e abbeeeeenbeeeeeaabbeeeeaabebeeesnbeeeesanbeeeesaanbaeeeanreeans iii
LIST OF FIGURES ... ettt ettt ettt ettt ettt e ettt e e e bttt e e e bttt e e s ab et e e e abe e e a2 e bt ee e e s nbe e e e e aabeeeeeaabbteeesnbeeeeeanbeeeeeannbaeeesnraeans iv
[...]
—

Village of Newberry

SENSIEIVE FRATUIES . 52
Schedule for Design and CONSTIUCTION .......ccuiiiiii et e e e e e e e ettt ereeeeeeeeatttaaaeeaeeeessstnanaaaaaaeeeees 52
(@003 A U121 4 =1 oY 2 53
Authority to Implement the Selected AREINALIVE .........i e e e e e et e e e e e e eeeranaas 53
LU =T 0 1] PP PPPPN 54
BT Yo AV T gt = T=d=To I @oT 0 0 o 4 TV oY1 4 20U 54
U SEIUL LI e eeeeie ettt ettt ettt e e e e e e s e a bttt et e e e e e e s a bbbt e e eeaee e s e n s bbb e e e e e e e e e e R b reeeeeeeeeeaanrrreneeaeeeeaann 54
ENVIRONMENTAL EVALUATION ..ottt ettt ettt ettt e ettt e e ettt e e e s bteee s 2 bbb e e e s aabeeeeeaabeteeeanbeeeesanbaeeeeanbbeeaeansbaeeesanreeeas 56
Y U120 2 = Y/ 56
7N P YAV F3 ) 8 Y T ot £ U 56
MITIGATION IMEASURES ...ttt ettt ettt ettt ettt e e et d e e e e e ket e e e e btt e e e e ubee e e e ambb e e e e abeeee e s nbeeeeenbeeeeeanbbeeasasbaeeesanreeeas 59
LCT=T a1 - | PO TP OO PUTTP O PPPPPPPP 59
Short-Term Construction Related MitiGatioN .........ooo i e e e et e e e e e e e e et e e e aaeeaens 59
Mitigation Of LONG-TEIM IMPACLS .. .ceiiiiiiiiiiie e e e eeetcee e e e e e e e ettt e i e e eeeestetba e eeeeeeeesssnaaaaaaaesssasssnnnseaaeessssssnnnaeaasesssssnnnnn 60
VI AT== Y d ToT a e} il oV [T =Yot 1o o] o} [ 1300 USRS 61
PUBLIC PARTICIPATION ... eutttteeeittee e ettt ettt e e e s bttt e e e sutbee s Smt et e e e aabeteeesababee s Sanbeeeeeabeeee e abeteeeaanbbeeeanbeeeeeanbeeeasaasbaeeesanreeaas 62
Public Meetings 0N ProjeCt AR EINAtIVES . ... e e e e e e e ettt re e e e e e e e e ettt aeeeaeeseestsnaaeeeeeessssnnnnn 62
The FOrmMal PUBIIC HEAIING. ... ittt e e e e e e e et bt eeeeeaaeeee st e a i aaeeeaeeesssaaansaaaesesassannnaeaeeesssssnnnnn 62
Ji¥e [T oY uToT a W] i 0 oY=l o] [=T ot fl od =T o o S SRR 62

C2AE Project #21-0321 ii March 2022



CWSRF Project Plan

E ‘ 20 e Phase 1 — Wastewater Improvements
—

Village of Newberry

architecture + engineering

LIST OF TABLES

LI ] o1 LT B oY oW1 = o T o T d o T[Tt o] o -3 SRR 19
Table 2. EXisting ColleCtion FACHTTIES ......cciviiiiiiii et e e e e e e e e ettt e e e e e e e e e ettt e e e aeeesesstnaseeaaeeesssnnnnn 23
Table 3. Sanitary Sewer Lengths in Village of NEWDEITY ... ..o e e e e e ettt e e e e e e eaesanaas 23
LI ] o1 LR B VA =Y o T W Tg 0o 3RS = o] o SRR 28
Table 5. Construction Cost Estimate — Year One Collection System Improvements........ccooeevvvveiiiiiiiieeeceeeiiceee e 37
Table 6. Construction Cost Estimate — Future Years (Alternative 2C) WWTP and Collection System Improvements ......... 38
Table 7. Present WOrth ANGlYSiS. ... .. et e e e e s e ettt ee e e e e e e e et e ta i aaaeeaaeesatsta e saaeesesssnnnseeaesessssnnnnn 39
Table 8. ENVIronmMeNtal EValUGTION .......coii ittt e sttt e e e e e st e e e e e e e e s nrrreeeeeeeeeaannnrreneeeaanns 41
LI ] o1 LIS T o oY=t Yol o T (1] SRR 52
LI ] o1 LT O I o oY1=l @ 1 AR U5 Y 4 - | s SRR 53
Table 11. User Costs for Year 1 (Assuming NO Grant).........ccooiiiiiiiiiiiiiiiiceee e 54
Table 12. User Cost for Future Year(s) Projects (ASSUMING NO Grant)......ccccceeieeuuiriirreeeiiiciiieiee e e s sesccieareee e e e e e ssernanneeaee s 54

C2AE Project #21-0321 iii March 2022



CWSRF Project Plan

E ‘ 20 e Phase 1 — Wastewater Improvements
—

Village of Newberry

architecture + engineering

LIST OF FIGURES

T <UL I o o =Tt fl I Y- | o o N 13
TV g I I (U Lo AV TaTo I < VA ol Iy AN - ISR 14
Figure 3. Existing Wastewater System and FaCilities ......uu.iii i e e e e e e ettt e e e e e eeaaaenaas 24
Figure 4. Wastewater Collection System — Pipe Material........cccouuiuiiiii it e e e e e e et e e e e e e eaeaeaaan 25
Figure 5. Wastewater Collection System — Pipe Installation Year ......ccccoo et 26
Figure 6. Wastewater Collection SYStemM — PiP@ SiZ€ .....uuu i i ittt e e e e e e e e et e e e e e e e eetttaaeeeeeeeeessnnnnn 27
Figure 7. Existing Wastewater Treatment Plant Site .........coo i e e e e e et e e e e e eeaeranaan 30
Figure 8. Proposed Wastewater Improvements Priorities.......oociuiiiiiiiii i e et e e e e e e e et e e e e e e eeeesenaas 45
Figure 9. Potential Land Acquisition Sites for SIudge DiSpoSal........uuciiii it e e e e aaraaaas 46
Figure 10. Proposed Wastewater Treatment Plant Site Improvements........ccccciiiiiiiiiiiin e, 50
Figure 11. Proposed HEeadWorks FACility .......uuuu ittt e e ettt e e e e e s e e ettt e e e e e e e eetttnnaaeeeeeeeessnnnan 51

C2AE Project #21-0321 iv March 2022



2coae

architecture + engineering

APPENDICES

A. Basis of Cost

1.
2.
3.

Collection System Costing Basis
Bond Schedule

Operating Budget

B. Disadvantaged Community Form

C. Environmental Information and Correspondence

0.

W ® N o U A W N

I = S S S g N
o U A W N L O

17.

Typical Submittal Package

Air Quality

Archaeological and Historic Resources
Tribal Historic Preservation Officers
Facility Discharge Permits

Farmland and Open Space Preservation
Local Health Department

Lagoon Berm Permits

National Natural Landmarks

Project Site Contamination

. Projected Plants and Animals

. Regional Planning

. Stormwater Discharge Permits

. Water Withdrawal and Dewatering
. Wild and Scenic Rivers

. Airspace and Airports

. Land-Water Interfaces

a. Inland Lakes and Streams

b. Floodplains

c. Wetlands

d. Great Lakes Shorelands Protection
e. USACE Regulated Activities

f. Joint Permit Applications

Soils and Geology

D. Supplemental Information and Previous Studies

CWSRF Project Plan
Phase 1 — Wastewater Improvements
Village of Newberry

C2AE Project #21-0321

March 2022



2coae

architecture + engineering

A N .

6.

Summary of Monthly Operating Reports 2014 to 2021
WWTP Process Evaluation 2020

SAW Wastewater AMP 2020

SAW Summary 2020

Wastewater Model Summary 2020

Village of Newberry Master Plan 2018

E. Public Participation

1.
2.
3.
4.

Public Hearing Advertisement
Public Hearing Transcript
Comments

Adoption of the Project Plan

F. Full Size Maps

1.

2
3.
4

Wastewater Collection System
Figure 10. Proposed Wastewater Treatment Plant Site Improvements
WWTP Process Schematic and Hydraulic Profile

Wastewater Collection System Quick Ratings

CWSRF Project Plan
Phase 1 — Wastewater Improvements
Village of Newberry

C2AE Project #21-0321 vi

March 2022



2coae

architecture + engineering

LIST OF ABBREVIATIONS

CWSRF Project Plan
Phase 1 — Wastewater Improvements
Village of Newberry

Abbreviation Description Abbreviation Description

AC Acre Oo&M Operation and Maintenance

AMP Asset Management Plan OMB US Office Of Management And Budget

ASCE American Society of Civil Engineers P Phase, ©®

AWWA American Waterworks Association PAC Powdered Activated Carbon

BOD Biological Oxygen Demand PACL Polyaluminum hydroxychloride

BRF Business Risk Factor PFAS Per- and polyfluoroalkyl substances

CAS or Cl Cast Iron Pipe POF Probability of Failure

CFM Cubic Feet per Minute POSA Plan of Study Area

CFS Cubic Feet Per Second POTW Publically Owned Treatment Works

Cl Chlorine PPB Parts per Billion

Cip Capital Improvement Plan PPD Pounds Per Day

CcT Contact Time PPM Parts Per Million

CUPPAD gzrr:?ilsl:i.cl:r; Planning and Devel. Reg. PRV Pressure Reducing Valve

DBP Disinfection Byproduct PS Pump Station

DI or DIP Ductile Iron Pipe PSI Pounds Per Square Inch

DO Dissolved Oxygen PVC Polyvinyl Chloride (Pipe)

DWAM Drinking Water Asset Management RRI ?Feupna(;;, Replacement, and Improvements

DWSRF 'F\’L'j'r‘;g'ga” Drinking VSISIRIRS Revolving RUS Rural Utility Service (USDA RD)

EDU Equivalent Dwelling Unit SAN Sanitary Sewer

EGLE Mich. Dept. of Environment, Great Lakes, & SAW Michigan Stormwater,' Asset Management,
Energy And Wastewater funding

ENR Engineering News-Record SCADA Supervisory Control And Data Acquisition

EPA US Environmental Protection Agency SCFM Standard Cubic Feet per Minute

EPDM Ethylene Propylene Diene Terpolymer SF Square Foot

EUPPDR Ezii::’sgopn Planning and Devel. Reg, TS5 Total Suspended Solids

FPS Feet per Second STO Storm Sewer

FSP Fiscal Sustainability Plan SRF Michigan State Revolving Loan Fund

GAC Granular Activated Carbon SWD Side Wall Depth

GPCD Gallons Per Capita Per Day TDH Total Dynamic Head

GPD Gallons Per Day TRS Trihalomethane Removal System

GPD/IN-MI Gallons Per Day Per Inch Diameter Mile TTHM Total Trihalomethane

GPM Gallons Per Minute TWST Treated Water Storage Tanks

HP Horsepower USACE US Army Corps Of Engineers

HVAC giz::;nngq,)Ventllatlon, and Air Conditioning USDA RD US Dept. Of Agriculture - Rural Development

ITA Intent to Apply Vv Volt

MDNR Michigan Department of Natural Resources uv Ultra Violet

MG Million Gallons VFD Variable Frequency Drive

C2AE Project #21-0321

vii

March 2022




CWSRF Project Plan

E ‘ 20 e Phase 1 — Wastewater Improvements
—

Village of Newberry

Abbreviation Description Abbreviation Description
MGD Million Gallons Per Day WERF Water Environment Research Foundation
MG/L Milligrams Per Liter WM Watermain
MH Access Manhole WPA Works Progress Admlnlstratlon (early public
works construction program)
ML Milliliter WRC Michigan Water Resources Commission
MPN Most Probable Number WS Water Service
NEMA NatlohaI'EIectrlcaI Manufacturers WTP Water Treatment Plant
Association
NEPA National Environmental Policy Act WUPPDR Weste'rn UP Planning and Devel. Reg.
Commission
NHs3-N Ammonia Nitrogen WV Water Valve
NPDES National Pollutant Discharge Elimination WWTE Wastewater Treatment Facility
System
NPV Net Present Value WWTP Wastewater Treatment Plant
NRWA National Rural Water Association

C2AE Project #21-0321 viii March 2022



CWSRF Project Plan

E ( ZO e Phase 1 — Wastewater Improvements
—

Village of Newberry

architecture + engineering

SUMMARY

Project Background

This study was authorized by the Village of Newberry’s Village Council on July 20, 2021. This Michigan Clean Water State
Revolving Loan Fund (CWSRF) Project Plan is being completed to evaluate needs and recommend alternatives for
improvements to the Newberry Wastewater Treatment Plant (WWTP) and sanitary collection system for a 20 year

planning period.

The Village of Newberry (Village) is the responsible governing entity for a municipal WWTP serving the Village and portions
of McMillian and Pentland Townships. The Village owns, operates, and maintains the WWTP which is located on the east
side of the State Highway M-123 adjacent to the Tahquamenon River, approximately one-mile north of the Village limits.
Sanitary collection systems exist for the Village and each Township. The Village owns and maintains the collection system

within the limits of the Village and MicMillan Township. Pentland owns and maintains their collection system.

Construction of the original WWTP was completed in 1964 and a major upgrade was completed in 1979 and 2014 with
minor improvements in 2019. The current treatment process includes raw sewage grinding, raw sewage pumping, grit
removal, primary clarification, activated sludge secondary treatment, secondary clarification, and chlorine disinfection.
The treated effluent is discharged to the Tahquamenon River. Residual solids are treated through anaerobic digestion and
gravity thickening. Biosolids disposal is by land application. The design average flow is 0.9 MGD and design peak flow is
2.5 MGD.

Summary of Project Need

Reliable operation of the wastewater collection system within the Village of Newberry’s utility systems are imperative to
protect the health and safety of the Village’s citizens and visitors. The Village has been operating and maintaining the
wastewater treatment plant and collection system effectively, but there are areas of escalating deterioration and
obsolescence that require a larger, preventative replacement, and rehabilitation effort. Operators, consultants, and

regulators have collaborated on the proposed solutions for these areas of work.

C2AE Project #21-0321 9 March 2022



CWSRF Project Plan

E ( ZO e Phase 1 — Wastewater Improvements
—

Village of Newberry

architecture + engineering

Analysis of Alternatives
The principal and recommended alternatives are the rehabilitation of the existing collection system with improvements
to the wastewater treatment plant and land acquisition for sludge disposal. Other alternatives considered are No Action,

Replacement of the Collection System, and Hauling Sludge to Alternative Sites.

Selected Alternative
Upgrade of Existing Facilities, Rehabilitation of the Collection System, and Land Acquisition for Sludge Disposal is

considered the preferred alternative.

Environmental Evaluation
The anticipated environmental impacts resulting from implementation of the selected alternative are relatively minor.
There is no increase in the extent of the wastewater system, and no major changes in terms of residuals or other material

effects. Full detail may be found under the section labeled “Environmental Evaluation”.

Mitigation Measures

Where adverse impacts due to installation of the recommended improvements cannot be avoided, mitigation measures
will be implemented. Costs for mitigation measures were considered and included where applicable in project opinions of
probable cost and included in construction contract documents. A full discussion of mitigation measures can be found in

detail in section “Mitigation Measures”.

Public Participation
A public hearing for this CWSRF Project Plan took place on April 19, 2022. Copies of public hearing advertising and minutes

are included in Appendix E of the adopted final version of this Project Plan.

C2AE Project #21-0321 10 March 2022



CWSRF Project Plan

E ( ZO e Phase 1 — Wastewater Improvements
—

Village of Newberry

architecture + engineering

PROJECT BACKGROUND
This study (Project Plan) was authorized by the Village of Newberry’s, Village Council in July 20, 2021. The purpose of the

Project Plan is to evaluate needs and recommend alternatives for improvements to the Newberry WWTP and sanitary

collection system.

The Village of Newberry (Village) is the responsible governing entity for a municipal WWTP serving the Village and portions
of McMillian and Pentland Townships. The Village owns, operates, and maintains the WWTP which is located on the east
side of the State Highway M-123 adjacent to the Tahquamenon River, approximately one-mile north of the Village limits.
Sanitary collection systems exist for the Village and each Township. The Village owns and maintains the collection system

within the limits of the Village and MicMillan Township. Pentland owns and maintains their collection system.

Construction of the original WWTP was completed in 1964 and a major upgrade was completed in 1979 and 2012, with
minor improvements in 2019. The current treatment process includes raw sewage grinding, raw sewage pumping, grit
removal, primary clarification, activated sludge secondary treatment, secondary clarification, chlorine disinfection, and
dechlorination system. The treated effluent is discharged to the Tahquamenon River. Residual solids are treated through
anaerobic digestion and gravity thickening. Biosolids disposal is by land application. The design average flow is 0.9 million

gallons per day (MGD) and design peak flow is 2.5 MGD.

Background information on the WWTP summarized within the Project Plan comes from existing documentation, including

the following:

e 1976 Construction Drawings by Prein and Newhof

1975 Infiltration and Inflow Analysis by Prein and Newhofis study (Project Plan)
e 1980 O&M Manual by Prein and Newhof

e 1998 SSES Study by Wade Trim Associates

e 2012 SRF Project Plan by C2AE

e 2018 Village of Newberry Master Plan by Beckett and Raeder

e 2020 Stormwater, Asset Management, and Wastewater (SAW) Program by C2AE

Delineation of Study Area
The study area includes the entire sanitary sewer service district served by the WWTP. A location map is provided as Figure

1. The study and service area can be found in Figure 2.

C2AE Project #21-0321 11 March 2022



= CWSRF Project Plan
i ‘ 20 e Phase 1 — Wastewater Improvements
—

. . Village of Newberry
architecture + engineering